
 

 

  

 

 
 

 

BUSINESS PAPER 
PUBLIC EXHIBITION COPY 

 
 

 

 

 

 

 

Ordinary Council Meeting 
16 July 2020 



 

 

CONFLICTS OF INTEREST 

A conflict of interest arises when the Mayor or Council staff are influenced, or are seen to be 
influenced, in carrying out their duties by personal interests. Conflicts of interest can be pecuniary 
or non-pecuniary in nature. 

A pecuniary interest is an interest that a person has in a matter because of a reasonable likelihood 
or expectation of a financial gain or loss. 

A non-pecuniary interest can arise as a result of a private or personal interest, which does not 
relate to money. Examples include friendship, membership of an association or involvement or 
[...]
9.1.5 Minutes of Youth Council Meeting held on 22 June 2020 179 

9.1.6 Arts and Culture Discussion Paper 185 

9.1.7 Swimming Pool Proposed Fee Reductions 2020-2021 205 

9.1.8 Water Usage Credits - January 2020 Bushfires 209  

9.2 KEY THEME 2. ECONOMY 

Nil  



 

ii 

 

9.3 KEY THEME 3. ENVIRONMENT 

9.3.1 Upgrade Work to Myack Street & Memorial Park, Berridale 226 

9.3.2 DA Best Practice Guide and Processing Times 232 

9.3.3 Proposed Memorandum of Understanding to Maintain Crown Roads 237 

9.3.4 Floodplain Risk Management Study and Plan 245  

9.4 KEY THEME 4. LEADERSHIP 

9.4.1 Answers to Questions With Notice  427 

9.4.2 Resolution Action Sheet Update 440 

9.4.3 Statutory Updates to 2021 Fees and Charges 556 

9.4.4 Minutes of Waste Management Committee Meeting held on  
11 June 2020 570 

9.4.5 Internal Audit Function Charter Review 596 

9.4.6 Bushfire Recovery Update 607  

10. NOTICE OF MOTION 

10.1 Acknowledgement of Country 612 

10.2 Notice of Motion to Rescind a Resolution: Request for cabling in Reserve Road – 
Proposed Elysian Wind Farm 
 613  

11. MAYORAL MINUTES  

12. QUESTIONS WITH NOTICE   

13. CONFIDENTIAL MATTERS  ................................................................................... 616 

13.1 Legal Actions and Potential Claims Against SMRC as at 30 June 2020 

Item 13.1 is confidential in accordance with s10(A)(2)(e) of the Local Government Act 
because it contains information that would, if disclosed, prejudice the maintenance of 
law and discussion of the matter in an open meeting would be, on balance, contrary to 
the public interest.   

 

 



INFORMATION REPORT TO ORDINARY COUNCIL MEETING OF SNOWY MONARO REGIONAL COUNCIL 

HELD ON THURSDAY 16 JULY 2020 Page 3 

 

 

9.1.1 BOMBALA WATER SUPPLY OPTIONS REPORT 

Record No:   

Responsible Officer: Chief Operating Officer    

Author: Water Consultant  

Key Theme: 1. Community Outcomes 

CSP Community Strategy: 1.1 Quality health and well-being services that support the 
changing needs of the community through all stages of the 
lifecycle are provided through government and non-government 
organisations 

Delivery Program Objectives: 1.1.2  Water and Sewer Services meet legislative and quality 
requirements  

Attachments:  1. T\3137056-REP-
Rev0_Options_Assessment_Bombala_Water_Supply - final      

 

Cost Centre  

  

Project Further Operational Plan Actions:  

 

EXECUTIVE SUMMARY 

The scope of this report and attachment is to inform Council on the condition and performance of 
the existing Bombala drinking water supply covering the raw water pump station and Bombala 
water treatment plant (BWTP) and options for an upgrade to achieve reliable and sustainable 
treatment and supply for the next 25 years compliant with the Australian Drinking Water 
Guidelines (ADWG) plus “water industry best practice in operation” and meeting community 
expectation. 
 
The following officer’s recommendation is submitted for Council’s consideration. 
 

OFFICER’S RECOMMENDATION 

That Council  
A. Receive and note the Options Assessment Report – Bombala Water Supply; 
B. Endorse the Options Assessment Report – Bombala Water Supply for public exhibition.  
 

 

BACKGROUND 

Snowy Monaro Regional Council (SMRC) engaged GHD to carry out an Options Assessment and 
Concept Design for upgrades to the water supply systems for the towns of Bombala and Delegate 
in southeast New South Wales.  This report covers the town of Bombala.  
 
Bombala is supplied with treated water from a conventional water treatment plant. The plant is  
located on Cathcart Road to the north east of the Bombala Township. The raw water is sourced  
from Coolumbooka Dam on the  Coolumbooka River, upstream of the confluence with Bombala  



INFORMATION REPORT TO ORDINARY COUNCIL MEETING OF SNOWY MONARO REGIONAL COUNCIL  

HELD ON THURSDAY 16 JULY 2020 Page 4 

9.1.1 BOMBALA WATER SUPPLY OPTIONS REPORT 
 

 

River.  
 
The existing Bombala and Delegate water supply systems face a number of challenges related  
to the reliable provision of safe, high quality drinking water to their communities. Residents of  
Bombala and Delegate have expressed severe dissatisfaction about water quality and in response, 
the NSW Government has allocated substantial funding for upgrades to the water systems 
servicing these towns.   
 
To date only minor changes have occurred (e.g. new actuated valves at filters and electrical 
control upgrade including PLC project delivered in 2017). The plant remains a challenge to operate 
due to ageing assets, failed equipment and treatment processes that do not handle high raw 
water iron and manganese colour events or taste and odour issues adequately. Improvements are 
needed to achieve performance, operability and health and safety requirements. 
 
The new water treatment plant design and land is constrained by land designated to “Men’s Shed 
and S.E.S. building” that are adjacent to the BWTP and this is evident in the attachment where 
designers are trying to fit all the required process units on Council land only. 

The report covers alternate water supplies in section 4 which clearly states that the bores drilled 
and assessed by hydrologists engaged by Council were not a viable alternate or even a supplement 
to Coolumbooka River water supply.  

Also covered in section 4 is the proposal of a “Bombala weir” for water security. This was 
previously rejected by DPIE water, DPI Fisheries and Roads and Maritime services by letters to 
Council (see appendix N -Weir proposal correspondence) stating that the only way this would be 
considered is if covered in the new integrated water cycle strategy. This integrated water cycle 
management strategy is currently under development and the matter of the Bombala weir has 
been referred to the consultants preparing this strategy for consideration. 

GHD presented the draft report to the briefing of Council held on 2 July 2020. 
 
Report Conclusions 
Conclusions on existing assets at the BWTP are: 

 The existing raw water pump station requires a new building and E, I and C works due to very 
old assets in poor condition and not fit for purpose.  

  The existing BWTP is now 39 years old and the process (especially alkali, polymer and chlorine) 
and most electrical systems are older than normal asset life.   

 Existing sludge ponds are too small to achieve the requirements of (1) containment of filter 
wash water and clarifier sludge plus (2) sludge drying. 

 
The main conclusions from the assessment of demand, groundwater alternative, existing surface 
water quality and treatment were: 
 

 The required future (in 25 years) peak day demand for the new WTP is 1.5 ML/d  

 The alternative of a future water supply from groundwater was found to be not viable  

 The existing raw water pump station structures are well beyond asset life and the pumps have 
no variable flow control and minimal telemetry back to the WTP. A reliable pump station with 
ability to modulate flowrate and monitor performance is essential, particularly given the 
relatively old AC water main connecting it to the WTP. 



INFORMATION REPORT TO ORDINARY COUNCIL MEETING OF SNOWY MONARO REGIONAL COUNCIL  

HELD ON THURSDAY 16 JULY 2020 Page 5 

9.1.1 BOMBALA WATER SUPPLY OPTIONS REPORT 
 

 

 The raw water catchment for this system is unprotected with substantial areas of grazing land 
for cattle/sheep/deer and septic tanks at rural properties. Based on the Health based Targets 
(HBT) concept, understood to be soon added to the ADWG, the Source Water Category 
Classification would be 4. This requires multiple treatment barriers to achieve the required 
high level of removal of bacteria/virus /protozoan (e.g. Cryptosporidium). 

 Raw water quality conditions are challenging for treatment. This is mainly because this water 
supply from Coolumbooka Dam is from an unprotected catchment with high microbiological 
risk plus after chlorine is added, it produces levels of disinfection by products (eg THMs) that 
may exceed ADWG health limit in the treated water. Also, raw water is soft with ongoing 
odour due to MIB/Geosmin and has very low water temperatures in winter. 

 These characteristics require special features to be added for effective treatment. Events of 
very high manganese and iron occur. The existing treatment processes are not suitable or 
sufficient for treatment of this combination of risk and raw water quality conditions.   

 The existing WTP is now 39 years old and the process (especially alkali, polymer and chlorine) 
and most electrical systems are older than normal asset life. Some minor improvements have 
recently occurred (e.g. motorised filter valves, new coagulant dosing system and limited 
SCADA upgrade) but performance of this plant is generally below standard (e.g. THMs are too 
high). Treatment essentially failed for several days soon after the recent wet weather event in 
February 2020. The existing process is not suitable for these rapidly deteriorating conditions. 

Report Recommendation – on this assessment of requirements to achieve them 

Based on projected demand in 25 years’ time, the required new WTP capacity is 1.5ML/d with a 
peak instantaneous flowrate of 25 L/s. The key features of the preferred Option 3 to go to the 
next stage of this project are: 

 Treatment process; Pre-oxidation + Dissolved Air Floatation (DAF) + Membrane filtration + GAC 
+ UV+ chlorination then chloramination + THM stripping. 

 Buildings: designed to suit bushfire rating of the area Location; at existing old house site and 
decommission existing WTP but possibly reuse existing building for some of the chemical 
systems and for administration/spares storage . 

 New wash water/sludge system; wash water/sludge holding tank and pumps to thickened and 
then concentrated sludge to existing sludge ponds and supernatant tank and supernatant 
return pumps to WTP inlet. 

 Construct a separate purpose built new chlorination building to house a duty + standby 920kg 
drums of chlorine plus duty/standby gas chlorinators and separate service water system .  

 Because Fluoridation is best located in a separate purpose built building as it requires specialist 
contractor and often is completed under a separate funding process.  

 Continue, at lower frequency of sampling, the special water sampling program over autumn 
/winter focusing on the main issues of  raw water at dam; E.coli, pH, alkalinity, colour, 
turbidity, MIB/Geosmin and DOC. 

  

Please note that “Recommendations/conclusions” referred to above are in section 7.1 of the 
attachment. 

The Options Assessment Report – Bombala Water Supply has been sent to DPIE Water for their 
comments and endorsement, which is a requirement to move forward with any proposed upgrade 
to a water treatment plant in NSW. Once comments and endorsement are received from DPIE 
Water, Council can proceed with public exhibition of the report. 



INFORMATION REPORT TO ORDINARY COUNCIL MEETING OF SNOWY MONARO REGIONAL COUNCIL  

HELD ON THURSDAY 16 JULY 2020 Page 6 

9.1.1 BOMBALA WATER SUPPLY OPTIONS REPORT 
 

 

Note - $200,000 has already been spent by Council on the Bombala and Delegate Water Supply 
Option study as required by the funding arrangement for this project. 
 

QUADRUPLE BOTTOM LINE REPORTING 

 Social 

This information report and attached options report is to update the Council and community on 
raw water quality and water treatment plant options.  

 Environmental 

Prior to construction on any approved plant upgrade option, a full review of environmental factors 
(REF) will be undertaken as a critical part of the upgrade. 

Economic 

Funding is available for the new WTP through state funding with a commitment by the Minister for 
Regional NSW. Mr. John Barilaro in the amount of up to $15M for Bombala and Delegate water 
supply systems. ($10M Bombala, $5M Delegate) 

 Civic Leadership 

Council is driving this initiative to deliver an efficient, reliable and high quality water supply for the 
community of Bombala and Delegate.  

 



9.1.1 BOMBALA WATER SUPPLY OPTIONS REPORT 
ATTACHMENT 1 T\3137056-REP-REV0_OPTIONS_ASSESSMENT_BOMBALA_WATER_SUPPLY - FINAL 
 Page 7 

 

 
  



9.1.1 BOMBALA WATER SUPPLY OPTIONS REPORT 
ATTACHMENT 1 T\3137056-REP-REV0_OPTIONS_ASSESSMENT_BOMBALA_WATER_SUPPLY - FINAL 
 Page 8 

 

 
  



9.1.1 BOMBALA WATER SUPPLY OPTIONS REPORT 
ATTACHMENT 1 T\3137056-REP-REV0_OPTIONS_ASSESSMENT_BOMBALA_WATER_SUPPLY - FINAL 
 Page 9 

 

 
  



9.1.1 BOMBALA WATER SUPPLY OPTIONS REPORT 
ATTACHMENT 1 T\3137056-REP-REV0_OPTIONS_ASSESSMENT_BOMBALA_WATER_SUPPLY - FINAL 
 Page 10 

 

 
  



9.1.1 BOMBALA WATER SUPPLY OPTIONS REPORT 
ATTACHMENT 1 T\3137056-REP-REV0_OPTIONS_ASSESSMENT_BOMBALA_WATER_SUPPLY - FINAL 
 Page 11 

 

 
  



9.1.1 BOMBALA WATER SUPPLY OPTIONS REPORT 
ATTACHMENT 1 T\3137056-REP-REV0_OPTIONS_ASSESSMENT_BOMBALA_WATER_SUPPLY - FINAL 
 Page 12 

 

 
  



9.1.1 BOMBALA WATER SUPPLY OPTIONS REPORT 
ATTACHMENT 1 T\3137056-REP-REV0_OPTIONS_ASSESSMENT_BOMBALA_WATER_SUPPLY - FINAL 
 Page 13 

 

 
  



9.1.1 BOMBALA WATER SUPPLY OPTIONS REPORT 
ATTACHMENT 1 T\3137056-REP-REV0_OPTIONS_ASSESSMENT_BOMBALA_WATER_SUPPLY - FINAL 
 Page 14 

 

 
  



9.1.1 BOMBALA WATER SUPPLY OPTIONS REPORT 
ATTACHMENT 1 T\3137056-REP-REV0_OPTIONS_ASSESSMENT_BOMBALA_WATER_SUPPLY - FINAL 
 Page 15 

 

 
  



9.1.1 BOMBALA WATER SUPPLY OPTIONS REPORT 
ATTACHMENT 1 T\3137056-REP-REV0_OPTIONS_ASSESSMENT_BOMBALA_WATER_SUPPLY - FINAL 
 Page 16 

 

 
  



9.1.1 BOMBALA WATER SUPPLY OPTIONS REPORT 
ATTACHMENT 1 T\3137056-REP-REV0_OPTIONS_ASSESSMENT_BOMBALA_WATER_SUPPLY - FINAL 
 Page 17 

 

 
  



9.1.1 BOMBALA WATER SUPPLY OPTIONS REPORT 
ATTACHMENT 1 T\3137056-REP-REV0_OPTIONS_ASSESSMENT_BOMBALA_WATER_SUPPLY - FINAL 
 Page 18 

 

 
  



9.1.1 BOMBALA WATER SUPPLY OPTIONS REPORT 
ATTACHMENT 1 T\3137056-REP-REV0_OPTIONS_ASSESSMENT_BOMBALA_WATER_SUPPLY - FINAL 
 Page 19 

 

 
  



9.1.1 BOMBALA WATER SUPPLY OPTIONS REPORT 
ATTACHMENT 1 T\3137056-REP-REV0_OPTIONS_ASSESSMENT_BOMBALA_WATER_SUPPLY - FINAL 
 Page 20 

 

 
  



9.1.1 BOMBALA WATER SUPPLY OPTIONS REPORT 
ATTACHMENT 1 T\3137056-REP-REV0_OPTIONS_ASSESSMENT_BOMBALA_WATER_SUPPLY - FINAL 
 Page 21 

 

 
 
 



9.1.1 BOMBALA WATER SUPPLY OPTIONS REPORT 
ATTACHMENT 1 T\3137056-REP-REV0_OPTIONS_ASSESSMENT_BOMBALA_WATER_SUPPLY - FINAL 
 Page 22 

 

 
 
 
 

This page left intentionally blank.



9.1.1 BOMBALA WATER SUPPLY OPTIONS REPORT 
ATTACHMENT 1 T\3137056-REP-REV0_OPTIONS_ASSESSMENT_BOMBALA_WATER_SUPPLY - FINAL  Page 23 

 

 
 



9.1.1 BOMBALA WATER SUPPLY OPTIONS REPORT 
ATTACHMENT 1 T\3137056-REP-REV0_OPTIONS_ASSESSMENT_BOMBALA_WATER_SUPPLY - FINAL  Page 24 

 

 
 
 
 

This page left intentionally blank.



9.1.1 BOMBALA WATER SUPPLY OPTIONS REPORT 
ATTACHMENT 1 T\3137056-REP-REV0_OPTIONS_ASSESSMENT_BOMBALA_WATER_SUPPLY - FINAL   
 Page 25 

 

 



9.1.1 BOMBALA WATER SUPPLY OPTIONS REPORT 
ATTACHMENT 1 T\3137056-REP-REV0_OPTIONS_ASSESSMENT_BOMBALA_WATER_SUPPLY - FINAL   
 Page 26 

 

 



9.1.1 BOMBALA WATER SUPPLY OPTIONS REPORT 
ATTACHMENT 1 T\3137056-REP-REV0_OPTIONS_ASSESSMENT_BOMBALA_WATER_SUPPLY - FINAL   
 Page 27 

 

 



9.1.1 BOMBALA WATER SUPPLY OPTIONS REPORT 
ATTACHMENT 1 T\3137056-REP-REV0_OPTIONS_ASSESSMENT_BOMBALA_WATER_SUPPLY - FINAL   
 Page 28 

 

 



9.1.1 BOMBALA WATER SUPPLY OPTIONS REPORT 
ATTACHMENT 1 T\3137056-REP-REV0_OPTIONS_ASSESSMENT_BOMBALA_WATER_SUPPLY - FINAL   
 Page 29 

 

 



9.1.1 BOMBALA WATER SUPPLY OPTIONS REPORT 
ATTACHMENT 1 T\3137056-REP-REV0_OPTIONS_ASSESSMENT_BOMBALA_WATER_SUPPLY - FINAL   
 Page 30 

 

 



9.1.1 BOMBALA WATER SUPPLY OPTIONS REPORT 
ATTACHMENT 1 T\3137056-REP-REV0_OPTIONS_ASSESSMENT_BOMBALA_WATER_SUPPLY - FINAL   
 Page 31 

 

 



9.1.1 BOMBALA WATER SUPPLY OPTIONS REPORT 
ATTACHMENT 1 T\3137056-REP-REV0_OPTIONS_ASSESSMENT_BOMBALA_WATER_SUPPLY - FINAL   
 Page 32 

 

 



9.1.1 BOMBALA WATER SUPPLY OPTIONS REPORT 